
Model:           Victor XSZ51C-SD

Page 1 of 5



Page 2 of 5



Pos. No Part number QTY

1 1250867000 1

2 1252067000 1

3 1250459000 1

4 1250868000 1

5 1250470000 1

6 2600172000 1

7 1001302000 1

8 2600147000 1

9 2600042000 1

10 2600127000 4

11 1052426000 2

12 1052425000 2

13 1251664000 2

14 1052424000 2

15 1252095000 2

16 1250465000 1

17 1001077000 1

18 1050196000 1

19 2600709000 2

20 1350147000 1

21 1250467000 1

22 1051287000 1

23 1350146000 1

24 1051289000 1

25 1051265000 1

26 1051288000 1

27 1410080000 1

28 1250865000 2

29 2600721000 2

30 1251032000 1

31 2600720000 6

32 2600111000 4

33 1250861000 2

34 1250464000 1

35 1050409000 2Round knob

Self-tapping screws and flat washer assemblies 

ST4.8X16

Grass bag bracket

Self-tapping screws and flat washer assemblies 

ST4.8X13 C Z S2 N

Hexagon flange bolts M8X16

Shaped head bolt

Left support plate

Rear baffle left spring

Grass bag handle

Grass bag indicator

Grass bag upper cover

Grass bag

Compression gasket

B&S 625E petrol engine

Line card

Open retaining ring 6

Rear baffle right spring

Rear baffle shaft

Rear baffle

Knob

Curved pad

pin

Handle locking block

Elastic pin

Lower handle

Start rope hook

Nut M6

Cable assembly

Cap nut M6

Hex head bolt M6X35

Hex nut M8

Description

Handle sleeve

Clutch control lever

Stop control lever

Upper handle

Page 3 of 5



36 2600141000 8

37 1050640000 1

38 1052661000 1

39 1002331000 1

40 1250903000 1

41 2600037000 2

42 1350101000 1

43 1050776000 1

44 1251800000 1

45 1250515000 1

46 1051292000 1

47 1050774000 1

48 1051329000 2

49 2600427000 6

50 1250310000 8

51 1000572000 2

52 2600458000 4

53 1051334000 2

54 1051291000 1

55 1000570000 1

56 2600647000 2

57 1350089000 1

58 2600711000 1

59 1250487000 3

60 1350263000 1

61 1001236000 1

62 1350132000 1

63 1050776000 1

64 2600140000 2

65 1250897000 1

66 2600687000 4

67 1000872000 1

68 2600817000 2

69 1250996000 2

70 1250469000 4

71 1251002000 2

72 1001239000 1

Cylindrical pin

Gearbox output shaft assembly

Height adjustment link

Retaining ring

Left drive gear

Deep groove ball bearing 6001-2Z

Bushing

Wire card

Engine mounting bolt

Spring

Rear axle assembly

Spring

Spring sheath

Nut M6

Inside wheel cover (250)

Height adjustment handle

Height adjustment lever assembly

Elastic cylindrical pin

Height adjustment handle spring

Open retaining ring 8

Side discharge grass cover

Three-piece wheel cover (250)

Flat washer

Stamping bearing

Rear wheel assembly (250 packs)

Waveform elastic washers

Hex head bolt M6X10

Spring

Spring sheath

Side discharge support

Bracket shaft

Side discharge guider

Nut M8

Insert

Rear enclosure

Cover assembly

Right support plate assembly

Page 4 of 5



73 1000873000 1

74 1050412000 2

75 1050411000 2

76 1050410000 2

77 1001235000 1

78 1050642000 2

79 1400163000 1

80 1252268000 1

81 1251057000 1

82 1052662000 1

83 2600100000 1

84 1250468000 1

85 1250460000 1

86 1250463000 1

87 1250061000 1

88 1250302000 1

89 1251814000 1

90 1350256000 1

91 1052671000 1

92 1251813000 1

93 1251021000 1

A01 1000547000 1

A02 1002420000 1Quick release assembly

Plum ring

Lock torsion spring

Lock wrench

Lock bracket shaft

Spark plug sleeve assembly

Upper handle assembly

Hexagon flange bolts M6X12

Flat key

Coupling assembly

blade

Blade plate

Blade fastening bolt 3/8-24UNF

Front axle assembly

Plastic bushing

Toothed V-belt

Pulley

Screw

Belt cover

Right drive gear

Wheel cover

165mm wheel cover lining

165MM rubber wheel

Page 5 of 5


